## **TEST REPORT**

DATE: 10-06-2014 TEST NUMBER: 0211704

CLIENT	Egetaepper a/s
--------	----------------

	AATCC	164	Colorfastness	to	Oxides	of	Nitrogen	in	the
TEST METHOD CONDUCTED	Atmosph	nere u	ınder High Hum	iditie	es				



DESCRIPTION OF TEST SAMPLE		
IDENTIFICATION	Highline 910 WT	
CONSTRUCTION	Cut Pile	
BACKING	Woven Synthetic	

## **GENERAL PRINCIPLE**

Test specimens are subjected to oxides of nitrogen in a test chamber at elevated temperatures with the relative humidity above 85%. After a predetermined number of exposure cycles the test specimens are examined for color change and rated in accordance with the AATCC Gray Scale for Evaluating Color Change.

## **TEST RESULTS**

EXPOSURE	2 Cycles
----------	----------

COLOR	RATING	COLOR	RATING
Highline 910 WT	4.5		

COLOR	RATING

5 No change
4 Slight change
3 Noticeable change
2 Considerable change
1 Severe change

email: protest@optilink.us

APPROVED BY:

Lang asleny

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical of similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.

714 Glenwood Place Dalton, GA 30721 Phone: 706-226-3283 Fax: 706-226-6787